SECTION B

PARTS IDENTIFICATION - LEHMAN MARINIZING PARTS

In order te provide a simple methed of idertiliention, all medels included harein hove been assigned o
“code® letter ax {ollows:

ENGINE CODE CU N Mo CYLS, YEARS IDENTIFICATION

=T oMM

43 4 2765 117869 With eylinder linges
263 <] 2EEN8F With i:ylirlduf limsers
254 4 12/69.up  Less eylinder linors
380 & 12 6%-up  Less eylinder liners
363 & T/68-vp  Twhbocharged

For eczc in locuting parts, refer to pictorial index on following poge or to index below,

AT {|I1'¢|...--. ------------------- page B?E
Alarm BYSTEM = - - s s s s s s s m o s (=i
Alternator, Matorala 5% AMP +-- - v e s e m oo Bl11, B12
Alternator, Molotola 72 AMP - . ool ccccnaans BI3
Aperalure €O¥Er = - == === === s 2cc-=c oo o- BN

Balt, wad - ¢ s v e vsrv e st i e s s a B3
Coolor, gl] - ==+ s -scssnsssssnasnnnsnnnnns B14
E-rihﬂﬂqnl. T BR

Fuel ling (flosible) = - ccsccnnnsmansnnsnnan B23
Hoses, walslr = - = = csssscasmsssansmnmsns BE, BIE, B3
Monifald, Scylinder - - - - - - ccu s iacncncnnnann B4
bonifold, dcylinder = < « s s e s s s s nsnna Bé&
Manuols, instrection, shop, e#g. = s oo v s s nmm oo - B9

B TR AR RS e 2 5 st o & S b g o B21
Hﬂun‘lin%:. BGIAR = = = = = = == =2 -cse-sssaszaa Bl1e
Piping, frash water - - - - = - - s s s cc e ccnnnan BA
F‘Iplrl-n' oW WOlBF » = s s w2 0 s s @ 22 e 2w o= ==-== Big
Pump drive ossembly « « s secnascrcaanneaasa Bl7
Pump, Wol@r s s s s srasems s smmmreeeeenes Blé
H:ii.rr ot | ART] | T S S R G S e e B2&
Solenoid, siorlerreloy s s s cnsanrecsnsrrmnaas B22
Spore parfs kils - » s s s sr s i ana s Bad

Stop engine confrols - - - - - - - o v cca i iane B24, B2S
Supporls, EngINgE - - - - -+ s cccccccsssamazraan Bl19
Tochometaradoptor - - = - - e - - cceccacanoaan =1

Tank, exponsion - = « v 22 s e e smrosncnnnaaa BI1O
Throttle contrel brackels - - - -« s s e snaacns B24, B2E
Transmission odaption - - - -« - - cvcccocccnana B20
Water heater connection kit ... ... snsssene BIT

By reference to the drawing on the applicable poge, select the required part and note the "key® number
assigned to i1, The key number will be repected in the listing of parts following the drawing. The sec-
ond column indicates the engine fo which the part applies per the engine code letters shown above. The
third column shows the quantity required per engine.

The fourth "code® column indicaies the manufacturer of the subject port por the Tal lew ing:

CODE MAMUFACTURER
F Ford Motes Company
T Jabsco Pump Eurnpunr
L Lehman Power Corparat ion .,
o] Porogon Geor Works
& Simms [ Jos, Lucas Co.)
W Warner Gear Division
BY Hnlnrnh, Ine.

WHEN ORDERING PARTS SEE INSTRUCTIONS ON PAGE 2

Bl



INDEX TO LEHMAN MARINE EQUIPMENT

PICTORIAL INDEX

PAGE MUMBERS ARE SHOWN ON DRAWINGS BELOW

,/ B22 Bs 819 B19

21 378" npt For ail pressure



INDEX TO LEHMAN MARINE EQUIPMENT

PICTORIAL IKDEX

PAGE NUMBERS ARE S5HOWN ON DRAWINGS BCLOW

K10

BA

P ! e
- ' =" 7 Bie
Y
: e Bls Blé

B4



& CYLINDER MANIFOLD

Glo4INYW H3ANITAD @

Ajquesse sjadwol - | oy AJ N




KEY

10
LD
11
15
16
17
18

19

R4 R

ERGINE

FHI

=
i

ER"® EEEEEEEEEEMRAEIEEEEGHS

QUAN CODE
1 L
L L
p L
1 L
1 L
L L
1 L
1 L
AR L
i L
1 L
L L
& L
1 L
1 L
1 L
2 L
2 L
1 L
6 L
(& L
7 L
2 L
2 »
1 L
1 L

68 CYLINDER MAMIFOLD

PART NOQ.

01100

D1100=R

1A288
1027
14231
QE303
1026
1h223
OCL1
OE307 1/2
14283
1A3TL
OE303-C

32

2D21
OD41
B34
OE302=C

OE309.5
OE303

2D28
1418493

DESCRIFPTION

MANIFOLD ASSY. (WITH 3" NET
STRAIGHT EXHAUST)

MANIFOLD ASSY, (WITH 3" NPT
EXMAUST ELBOW)

MANIFOLD BODY (550)

GASKET, FRONT

FRONT FLANGE (445)

BOLT, 3/8-16 x 1 1/4%"
GASKET, HEAR

EXHAUST FLANGE, 3" NPT (432)
LOCKWASHER, 3/8"

BOLT, 3/8-16 x 2 3/4"
EXHAUST ELBOW, 3" NPT (538)

EXHAUST ELBOW-HOSB 3-1/2 " ID (731)
BOLT, 3/8-16 x 1-1/4"

PEICOCK

ELBOW, WATER CIRCULATION (445)
GASKET

STUD, 3/B x 1 5/Bv

NUT, 3/8-16

BOLT (LIFTING RING)

SLEEVE COUPLING

BOLT, 3/8-16 x 3 3/4m

BOLT, 3/8-16 x 1 1/%"

GASKET, MANIFOLD TO HEAD
GASKET, MANIFOLD TO HEAD (TURBO)

SCREW, #10-32 x 5/16"
PLUG, 1/8 NPT



4 CYLINDER MAMIFOLD

Ajquasse Siadus ] -

[ BM AN

LEw3IssyY GO0 dl

HYW HIAMITALD P




KEY  ENGINE GQUAN CODE

i

WD e w1 oh WA T W T

'—l
5 o

15
16
17
18
19
20
21
22
23
24

¥ R

29

3l

8 EBEEEEEEEEERE UBRBEEBEEEES 88

E B B H

o [

5~ 7

i R

=

= PR WA B o M Do

Pu

L

L
L
L

SR S ST A = R v N -5 IR < B = R = A ~ B -

ri

4 CYLINDER MANIFOLD

PART NO.

niioe
D1102<4

1A241
1C27
14231
0E303
iCH6
1A222
0Ch1

OE304
QE307

LA2EY
1A%72

OE303C
M2
1A230

oDhi
B34
QE302-C
1E59

OEZO03
2hey
-
14231

OE302
QE109
oC2l
oC20

EESCRIPTION

MANIFOLD ASSY (WITH 2 1/2" NPT
STRAJOHT EXHAWEST)

MANTFOLD ASEY. (WITH 2 172" HPT
EXHAUST BELBOW)

MANTFOLD BODY (469)

GASKET, FRONT

FRONT FLANGE (L46)

BOIT, 3/8-16 = 1 1/4"

GASKET, KEAR

EXHAUST FLAMGE, 2 1/2" NPT (431}
LOCKWASHER, 3/8¢

BOLT, 3/8-16 x 1 1/2"
BOLT, 3/8-16 x 2 1/2"

EXHAUST ELBOW, 2 1/2 NPT (547)
EXHAUST ELBOW, HOSE 2-7/8" ID (731)
BOLT, 3/B-16 x 1-1/4n

FETCOCK

ELBOW, WATER CIRCULATION (kbS)
QASKET

STUD, 3/8 = 1 5/8"

NUT, 4/8-24

BOLT (LIFTING RING)

SLEEVE, COUPLING

BOLT, 3/8-16 x = 1/2"
BONT, 3/8-16 x 1 1/4"

GASKED , MAUTFOLL TO HEAD
Pag, 1/8 NPT

ADAFTOR, ATR FILTER (557) USED
UNTIL JUNE 1972 ONLY.

BOLT, 3/8-16 x 1"
BOLT, 1/4-20 x 2 1/4"
TOCKWASHER, 1./4"
WASHER, FLAT, 1/u"

B7



KEY

=

bl ol P B g B P

WA =

s

HEAT EXCHANGER ond PIPING ASSEMBLY

KEY Meo. 1 - Complete assembly

ENGINE QUAN CODE PART NO. DESCRIPTION

Ea 1 1 Daa1 EXCHANGER ASSEMBLY

FHI 1 L 1345 EXCHANGER ASSEMBLY

EG 1 L 20213 HEAT EXCHANGER, COPPER (NOTE 1)

ES 1 L 20219 HEAT EXCHANGER, CUPRO-NICKEL (KOTE 1)
FH 1 L 2211 HEAT EXCHANGER, COFPER (NOTE 1)

Fil 1 L 20218 HEAT EXCHAMGER, CUFRO-NICKEL (ROTE 1)
| 1 L 2225 HEAT EXCHANGER, COPPER (NOTE 1)

EG 2 L 2Dzl GASKET, COVER

FH 2 L 2025 QASKET, COVER

G 2 I 2C213%-4 COVER

FH 2 2C211-A COVER

ALL a L OE301-F BOLT. 3/8-16 x 3/ BRASS

ALL 2 L 311 PLUG, 1/8 NPT

ALL 1 L B2 ZINC PENCIL PLUG (NOTE 2)

ALL 1 L BM21=h ELIMENT, ZINC FENCIL

ALL E L THL HOSE CLAMP

ALL . L FKS0F HOSE ELBOW

ALL . L w2135 (3) HOSE, 1 %/L 1D x 3

E3 2 L 1039 WATER TUBE, 1 3/L x 10"

FHI 1 L 1039 WATEH TUBE, 1 3/&% x 10"



KEY

15
14
15
16

ENGINE QUAN

HOTE 1:
HOTE 2:
HOTE &:

KEY

=] O Wi

CoDE

= e

PART NO.

1026
1A233
OC41
CE308

INCLUDES KEY NUMBERS 3 THROUGH 2.
INCLUDES KEY 8.
USED WITH SINGLE TYPE FILTER ONLY (UNTIL DEC. 1971)

ENGINE

EEEEEEE

M-'Il

QUAN  COIE
1 L
1 L
1 L
1 L
1 L
2 L
2 L

PART NO.
D1e0

1A337

2E209
2021
aB102

021

2F211

DESCRIPTION

WATER TUBE, 1 %% x 20"
SPACER, FUEL FILTER (NOTE 3]
LOCKWASHER, 3/B" (NOTE 3)

BOLT, 3/8-16 x 3" (NOTE 3)

TACHOMETER ADAPTOR

Key Ho. 1 - Complete Assambly

DESCRIPTION
TACHOMETER ADAPPOR
HOUSING, TACH. ADAPTOR (630}
DRIVE SHAFT (INCLUDES KEY %)
ROLL PIN
GASKET
BOLT, 1/4-20 x 3/4"
LOCKWASHER, 1/4"

CAP, TACH. DRIVE SEALING (PLASTIC)



B10

EXPANSION TANK ASSEMBLY

4
B
KEY ENGINE JUAL CODE PART RO.
1 ALL | L DA7E
2 ALl 1 L 1A232
ALL L L 20300
5 ALL 2 L 3L33
5 ALL 1 i 20302
(3 ALL 1 L FELS0
7 ALL 3 | 3N3-8.5
8 ALL 2 | oD10
9 ALL 2 L 0C31
10 ALL 2 L OB25
. LL L =ME
. ALL L OALG

* PARTS NOT SHOWN. USED UNTIL

DECEMBER 1971 ONLY.

KEY Mo. 1 - Complete assembly

DESCRIPTION

EXPANSION TAMK ASSY.
TANK (447}

NECK, FILLER

PLUG, 1/2" NPT

CAP, FILLER

ELBOW, TUBING

TUBE, OVERFLOW

STUD

WASHER, 5/16"

NUT, 5/16 -2k
CLAMP, PLASTIC 1/4L"
SCREW, #10-32 x 5/16"



KEY  ENGINE  QUAN

4

1= SR = RS I - Y

10
11
12
13
14
15
16

ALL
ALL
ALL
ALL
ALL

RLL
ALL
ALL
ALL
ALL
ALL
ALL

ALL

E EE

CODE

PART NO.

&y
2B

2819

OE310
0G4
OB35
2M7
ORI

O ==

ALTERNATOR ASSEMBLY (Motorola )

2 [For alternater parts see following poge)

KEY Ma. | - Complete ossembly

DESCRTIPITON

ALTERNATOR ASEY,

(5o To10eing page For pacts)
PULLEY

VEE BELT

OTL PRESSURE SWITCH

WIRE ASSY, RING x SPADE
WIRE ASSY, RING x RING
BRACKET, ALTERNATOR
SPACER, 3/8 x 5/8B x 7/8
BOLT, 3/8-16 = &
LOCKWASHER, 3/B¢

NOT, 3/8-16

TENSIONING (SLIDE) BRACKET
BOLT, 5/16-18 » 1 1/Y4
BOLT, 5/16-18 x 3/L
LOCKWASHER, 5/16"

WASHER, FLAT, 5/16"

Bl



B12
PARTS FOR (2E3) MOTOROLA ALTERMNATOR

All Lehman series 143 clternaters may be serviced by any autherized Moterola distributor or repair facility.
As all component parts ore standerd, ne difficulry sheuld be encountered securing some. When inquiring fer
parts af service, provide oll doto from nomeplote on alternater. Lehman Manufacturing con provide the reploce.
ment parts indicoted by asterik (*) on the fellowing parts list,

3

KEY Ma QuaM. CODE PART Ne. DESCRIPTION
i ] L 2E3 * Alternater, complete with fon
i 1 Matorola 70-134 Mut, pulley mowting, 578-18
2 1 Matoralo 20137 Washer, lock, 58
3 1 L B9 ' F‘u“t]r
4 | BY 7-468 * Fan
5 1 Matorolo 20-152 Spacer, fan and pulley
& 4 Materala 20-150 Mut, squore, 10-33
9 1 Motorola 14-24 Housing, front
10 2 BY 11-1 *Bearing, front and rear
11 1 BY 11-3 *Refoiner, front bearing
13 1 Motorola 20-7 Woadruff key, Mo. 5
14 1 Matorola 12.7 Rotor assembly
14 1 Materala 12-22 Slip ring ass"y.
18 1 Mokorolo 20111 Washer, lock, Ma. 10
19 1 Materaln 20- 54 Screw, slip-ring retaining, 10-32
20 1 Metarola 13-3 Stotor assembly
21 1 By 1-18 *Diode oss'y., rest., neg.
72 1 BY =17 *Diode ass'y., mecl., pos,
23 4 BY 15-4 *Washer, insulating, 1 2xMa, 10
24 2 BY 15=1 *Sleeve, insulating, 1932 lang
27 1 BY 1124 *Retainer, rear bearing
8 1 Maresala 14- &3 Heusing, recr
29 4 Matarolo 20- 143 Bolt, 10-32 = 3 1/8
a0 1 BY 1-30 *Digde oss'y., Isolotion, dual
a1 1 Motorala 15-2 Sleave, insulating, 3732 long
az 1 Motorola 15-4 Washer, insuloting, Mo, 10x 137 o.d.
33 1 BY 3-7 *Brush assembly
34 g Motarala 20- 148 Leckaut, 10-24
35 4 Metarala 20. 114 Screw, B-33 x 172
IR 1 Motgrolg 20- 113 Wosher, lock, 1.4
ar | Motorola 20- 140 Hut, hex., 174-20
42 1 BY 3.4 *Gasket
4% 1 BY 5=197 *Regulater R7-1
44 F Motorola H-17 SErew, Peg. rnm.mﬁn'g
57 1 BY 2:17 Tachometer take-off [tap) kit



B13

REGULATOR
{INTEGRAL)

NOTE: THE ABOVE BREAKDOWN IS
TYPICAL. IT DDES NOT SHOW
THE EXACT DESIGN NOR THE
MUMBER DF COMPONENTS
USED IN EACH MDDEL.

KEY PART NO. DESCRIPTION
510-859 ALTERNATOR
505-37 VOLTAGE REGULATOR
A 514-139 REAR COVER
B -- CONNECTOR CLIP
C 501 -43 BRIDGE ASSEMBLY
¥ -- BRUSH COVER (ONLY)
3 503-12 BRUSH HOLDER ASSEMBLY
F 515-7 TERNINAL/BRACKET
G - REAR FDOT
H 514-212 REAR HOUSING ASSEMBLY
1 511-4 BEARING RETAINER (ONLY)
J 513-20 STATOR
4 512-45 ROTOR ASSEMBLY
L NA SPACER
M 11-23 REAR BEARING
N 1n-21 FRONT BEARING
i 511-11 BEARING RETAINER (ONLY)
p 514-141 FRONT HOUSING ASSEMELY
Q 520-92 THROUGH BOLTS (4)
R 507-55 FAN
g 507-101 PULLEY
T i SPACER
u 520-141 INSTALLATION KIT
J -z GROUND TERMINAL ASSEMBLY
W 520-100 INS. TERMINAL ASSEMBLY
X -- CAPACITOR
¥ s B+ INSULATOR
i -- STUD



Bl4

EG
1 FH
2 ALL
Z ALL
z ALL
F ALL
2 |
3 ALL
4 ALL
5 ALL
& ALTL
7 ALL
g ALL
a9 ALL
10 ALL
11 ALl

- | R Anl i

B2 B PP B He

QIL COOLER /FILTER ASSEMBLY

PART NO.
01958
D195A

®20207
*20212
¥2c2n2z
*2C220

1A228
1 A

2M3
ZMk
OE101
oc21
OB16
2N50
450

14312

* INCLUDES KEY 3 THRUO &

KEY No. | - Complete Assembly

DESCRIPTION
OIL COOLER/FILTER ASSY.
OIL COOLER/FILTER ASSY.

OIL COOLER, COPPER, 1" WATER CONNECTIONS
OIL COOLER, CUPRO-NICKEL, 1" WATER CONN.
OIL COOLER, CUPRD-MICKEL, 1“WATER
CONNECTIONS WITH ZINC ANODE

OIL CODLER, COPPER, 1-3/4" WATER CONNEC-
TIONS.USE WITH KEEL COOLER APPLICATIONS.
OIL COOLER TURBO

FLUG, DRAIN, 1/8 NPT

0IL COOLER BRACKET, LOWER
OIL COOLER HRACKET, UPPER
BOLF, HEX. HD., 1/4=-20 x 5/8"
LOCKWASHER, 1/4"

NUT, HEX., L/4%=20

ELEMENT, OIL FILTER

NIPPLE, 11/16 x 1 1/4"

BASE, OIL FILTER



KEY ENGINE QUAN CODE PART HO. DESCRIPTION
12 ALL 1 L 2meg GASKET OIL PLATE
13 ALL 1 L 1A309 PLATE, ,OIL TAKE-OFF (580)
14 ALL 2 L OE4OE BOLT, 7/16=14 X 1 1/4"
15 ALL 2 L 0051 LOCKWASHER , 7/16"
16 ALL 2 L 302k ELBOW, STHEET, 3/8"
17 EG 3 L k760 HOSE,OIL, 13 172"
17 FH 1 L K760 KOSE ,0IL, 13 1/2"
17 FH 2 L K764 HOSE,OIL, 17"
17 1 2 L. K773 HOSE 18 172"
18 ALL 1 L OE40Z BOLT 7/16-14 x 1"
19 ALL 1 L 0Cs1 WASHER T/16"
i WENT TUBE ASSEMBLY
2
EEY Mo | - Cﬁmphlu .ﬁ.iim‘hly
KEY ENGINE GQUAN CODE PART NO. DESCRIPTION
1 EG 1 L p1h12 VENT TUBE (START AUG. '72)
1 EG 1 L Dihog VENT TUBE AS3Y. DISCONTINUED
AUG. '72). NROTE 2.
i FH 1 7 D1411 VENT TUBE AS5Y. (FOR USE WITH
5 SMOKE CONTROL VALVE ON ROCKER
] COVER).
- i FH 1 L D1 b7 VENT TUHE ASSY. (NOTE 1)
A 2 o 1L K204A-13  HOSE, 1/2" ID x 13"
. ' 2 EG 1 L 16145 TURE, VENT (NOTE 1)
or. VT - o 2 FH 1 L 16146 TUBE, VENT
3 ALL 2 L A0k A=1.2 KOSE, 1/2" ID x» 1 1/4"
L} EG 1 o IMaohA-2.5 HOSE, 1/2" ID x 2 L/2v
y FH 244 L 310 CLAMP, HOSE
5 ALL 1 b 2HG CLIP
. EG 1 3E372 ELBOW, COPPER. (NOTE 1)

ROTE 1 - THESE PARTS USED ON ENGINES ROT EQUIFPED WITH SMOKE CONTROL VALVE ON

ROCKER COVER.

NOTE 2 - CONNECTS TO UNDERSIDE OF MANIFOLD. USES FORMED COPPER TURE, ADAPTOR

AND SHORT CONNECTING HOSE.

B15



Blé
FUMP, RAW WATER

KEY MD. | - COMPLETE PUMP ASSEMBLY
KEY Mo. 2 - SERVICE KIT. Includes items mortked &

14

EEY ENGIHE QUAN  CODE PASRT KO. DESCRTPTION
l ALL 1 L £ChY FUMF, RAW WATER
. AlL 1 1 QD03 3=-0001 SERVICE KIT. INCLUDEE TTEMS

MARKED »
L ALL & {3 Q1O =000 SCREW, END COVER
by ALL 1 T 11830-0000 EXD COVER
5 ALI 1 T 2295-0000 s OQASKET
E ALL 1 gl 12 10-0003 s THEELLER
7 AL 1 iy Eh2 OO = » SEAL, SHAFT
5 ALL 1 T S2000=0210 o O RAING
9 Al 1 T Q1O E=0010 CAM SCHREW
10 ALL 1 T 7B EL—0000 CAM & WEARPLATE ASSY. (INCLUDES KEY 9 & 10A)
10/ il 1 T WEARPLATE (SUFFLIED WITH KEY 10 CAM, ONLY)
11 ALL 1 T 1166-0000 abAL SPACER
12 ALL 1 I 3F7H=0000 ADAPTOR RING
15 ALL 1 T 22 EA=0000 SLINGER
16 ALL | di SE57=0000 GHAFT
15 ALL 1 T a20-0180 BEARTNG SEAL, INNER
16 ALL 2 iy S2600-0130 BEARING
17 ALL 1 T 3383-0000 BHEARING SPACEHR
18 ALL 1 T 2278-0000 COUPLIMG
19 ALL 5 L DC=21 LOCKWASHER, 14"

ALL 4 I CE102 BOLT, 1/h=20 x 3/hY



KEY ENGINE  QUAHN

b g

il

WO o =3

10
11
12

NOTE 1) USED UNTIL JUME 1972
NOTE 2) USED FROM JUNE 1972

ALL
ALL
ALL
ALL

ALL

ALL

CODE

=

2 I

WATER PUMP DRIVE ASSEMBLY B17

KEY Ne 1. Complete assembly

PART HO. DESCRIPTION

D-365 PUMP ADAPTOR & GEAR DRIVE ASSY,
2ML00 SNAP RING, 5/8"

28101 GEAR

2M101 SMAP RING, 1 3/16"

2G13/1B50 BALL BEARTNG & COUPLING ASSY.
1033 GASKET, ADAPTOR MOUNTING
1A327 HOUSING (609)

1634 GASKET, PUMP MOUNTING

= WOODRUFF KEY (NOTE 1)

2K213 ROLL PIN, 3/16 x 3/% (NOTE 2)
0c21 LOCKWASHER, 1/4"

0E102 BOLT, 1/4-20 x 3/4"



B18
RAW WATER PIPING

Key Ho. 1 - Complete Assembly

ks

- A -

i %, - . F'Lr

| ?TEW A

4

KEY ENGINE QUAN CODE PART HNO. DESCRIPTICON
1 BG 1 L D1haa HAW WATER PIFING
1 FHI 1 L Do RAW WATER PIPING
2 ALL 2 L TEAS6 ELBOW, %/4 NPT x 1" HOSE
5 BG 1 L Bi6a-12 HOSE, 1" ID x 12"
3 o 1 L FHIOTA=5 HOSE, 1" ID x 5"
s m 1 L IKB16 MOLDED HOSE {NOTE 1)
Iy FH 1 L IKB17 MOLDED HOSE (MOTE 1)
A ALL 1 L IKE18 MOLDED HOSE (NOTE 1)
5 FH 1 L WROTA-2.25 HOSBE, 1" ID x 2-1/4"
SA B 1 L K815 MOLDED HOSE (NOTE 1)
[ ALL 8 L T2 CLANMP, HOSE
NOTE: 3K351 MOLDED HOSE TO BE CUT TO FIT APPLICATION. ONE HOSE 3K351 WILL

MAKE 2 90° ELBOWS AS USED FOR KEY 4, LA or SA,



KEY

o =] = SR

10

11

ENGING

ALL

ALL

ALL

KL

ALL

ALL

ALL

ATl

AL

ALL

GUAN

1

1

i

8l

EHGINE SUPPORTS

“EY Yo T - 5et of 4 maunis

L4
LR

'

it 'aRT HO. AT TN
[ ey [ o LETOF 4
L ko SUF W, LEPT RBa
L LA%Z? SUPRMT, WIOE

VLA SUPPCRT, LOIGHD FRONT of
| rA33E0 SUPPORT, LEFT FuiNT (r )
i 0331 LOCKWASHER, S/1-"

(201 BOLT, S5/1G-18 x 3/4v
L OE4O3 BOLT, 7/16-1h x 1 14"
L 0051 LOCKWASHER, 7/14"
L OBROT-0 BOLT, 5/8-16 x 1 1/4"
L i | LOCKWASHER, 3/8v
{FLEXIBLE )} EMNGINE MOUMNTS
L M1 ENGIRE MOUNT, USED TO JUNE 1974,

{Identify by casting helght 1 1/%")

L 245 ENGINE MOUNT, USED FROM JUNE 197h,

(Tdentify by casting height 1 1/2")



ENGINE

F BEEEEEEEEEEEEEEE

QUAN.

1
|

1

21

= = o Ll g

CODE

HHp o = B BB -

[

it

TRAMSMISSION ADAPTION ASSEMBLY

PART HNO.

Dik1l-W
Dlg1=-F

KEY Ho. 1 - Complete assembly

DESCRTPTTON

ADAPTION ASSY. FOR WARNER TRANSMISSIONS
ADAPTION ASEY. FOR PARAGON TRANSHISSIONS

DRIVE DAMPER

ADAPTOR (548)

LOCKWASHER, %/8"

BOLT, HEX. HD., %/8-16 = 1"

LOCEWASHER, 7/16"

m. HEH- HDI-' ?_.l'rlEl"lj'l' x 1 1,‘”'“

DOWEL

LOCKWASHER, 5/16"

BOLT, HEX. HD., 5/16-18 x 3/4"

OIL COOLER (COPPER) 1" WATER CONHECTIONS

OIL COOLER (CUPRO-NICKEL) 1™ WATER CONN.

OIL COOLER (CUPRO-NICKEL) 1" WATER
CONNECTIONS B ZINC ANCDE

OIL COOLER (COPPER) 1 3/4" WATER CONHEC.
PIONS. FOR USE WITH EEEL COOLER.

0IL COOLER BRACKET, UFFER



KEY ENGINE QUAN  CODE

13
1%
15
16
17
18
18
18

19

21
21

KEYT ENGINE  QUAN

i |

2

-

g \Wn

ALL

ALL
ALL

ALL

o = ‘5 ESS - ! [ [T (=3
o o E SR S R S L L

1

1

L

2

CODRE

PART NO.
2ub
OELOL
o021
OBlE

3L
IRFED

L
JE772

AD2y

OELD
QELOS

DESCRIPTION B21
OIL COOLER HRACKET, LOWER
BOLT, 1/%-20 x 5/8"
LOCKWASHER, 1/4"
NUT, 1/%-20
PLUG, DRAIN, 1/8 KPT
HOSE, OIL, 13 1/2"
HOSE, OIL, 17"
HOSE, OIL, 22"
ELBOW, STREET, 3/8 NPT
ADAPTOR BUSHING, 3/8 x 3/8 NPT

BOLT, 7/16-1% x 3 1/2" (FOR WARNER)
BOLT, 7/16-1% x 1 3/%" (FOR PARAGON)

APERTURE COVER

1D

3

PART NO.
D231
14239
1C28
OE290)
00351

OE2O1

DESCRIPTION
APERTURE COVER ASSY.
COVER (463)

GASKET
PLUG ASSY.
LOCKWASHER

BOLT, 5/16-18 x 3/4"



B

(1]

[n =]

LI INE

AL

ALl
ALL
ALL
ALL
ALL
ALL

ALL

D-1265 STARTER RELAY 'SOLENOID ASSEMBLY

QUAN

1 L
1 L
1 L
1 L
| L

L
2 L
2 L
2 L

GO

PART K.

D1265

2E202
ZEADE
ZELOT

AL

DESCRTPTT M

STARTER SOLEMOID/RELAY ASSY.
{INCLUDES ALL FOLLOWING PARTS)

SOLENOLD

ANGLE, SUPPORT

WIRE ASSY. (W/2 RTNG TERMINALS)

WIRE ASSY. (W/1 RING; 1 BAYOMET TERMINAL)
MACHINE SCREW #10-32 x 1/2"

FLAT WASHER, 3/1E"

LOCKWASHER,, #10

NUT #10-32

INSTROCTTONS



KEY ENGINE
1 EFGH
2 ALL

. ALL

3 ALL

EEY

KEY

QUAN  CODE
1 L
1 L
1 L
2 L

FRONT HOSE AS5'Y. (Manifold to pump) ~_.

FART HO.
DAgs
IK507
3K213=B
3Kl

FUEL LINRE

DESCRIPTION
ROSE AS5Y. (WITH CLAMPS) -

-

HOSE, MOLDED
SPRING INSERT ¢ ~- '

o

e

- i

B e "."!ﬁil"'l

LAMP =" =

L& = o -

% £e

" __l..-,"'
b, L

Tf

%

Key Mo, 1 - Coamplate ass’y.

CONNECTOR

ENGINE
ALL

ALL
ALL
ALL

ENGINE

BB

EoEE BB

QUAN  CODE
1 L
1 L
1 L
1 L

QUAN  CODE
b L
2 L
2 L
2 L
1 L
1 L
1 L
AR L

FPART Nl.

1p2

2H52

2H54

2HG3
1F1

2B209
BML03

DESCRIPTION

FUEL LINE,. 9" LONG (INCLUDES KEY 2}
FUEL LINE, 15" LONG (INCLUDES KEY 2}
FUEL LINE, 36" LONG

NUT, FUEL LINE

MISCELLANEOUS EQUIPMENT

DESCRIFTTON

RING, LIFTING

AIR FILTER, 2 916" BOLT SPACING.
(TSED UNTIL AUGUST 1972)

AIR FILTER, 2 7/8" BOLT SPACING.
(USED FROM AUG. 1972} WITH 1F3 ELEMENT.
FILTER ELEMENT ONLY

AIR FILTER (WITH 1F1 ELEMENT)
FILTER ELEMENT ONLY

VEE BELT

PAINT, TOUCH-UP RED, 13 OZ. SPRAY
CAN,



mﬂmmbbgumau

=

10

11

ENGINE  QUAN

ALL
ALL

ALL

ALL
ALL

ALL
ALL

ALL
ALL
ALL
ALL
ALL
ALL

ALL

OPTIONAL EQUIPMENT
EK28 and EK28-A THROTTLE ond STOP COMTROL HARDWARE KITS

1
1
1

P i

(=]

CODE

(I I I S o

[

PART NO.

K28
EX28-A

1040

EC103
EC16%

EC104%
* BC110

EC76

OC31

0C30

oc5
OBl
4C51

DESCRIPTION

THROTTLE AND STCOP CONTROL ASSY.
DUAL THROTTLE AND STOP CONTROL ASSY.

ANGLE ERACKET

BALL JOINT (FOR SINGLE CONTROL)
CABLE CONNECTORS (FOR DUAL CONTROL)®
ALSO INCLUDES EC110--SEE BELOW
CABLE CLAMP (FOR SINGLE CONTROL)
CABLE CLAMP (FOR DUAL CONTROL)
STOF CABLE CLAMP

BOLT, 5/16-18 x 1"

LOCKWASHER, S5/16

FLAT WASHER, 5/16

MACHINE SCREW, #10-32 x 3/8"
LOCKWASHER #10

NUT, #10-32

IRSTRUCTIONS



OPTIONAL EQUIPMENT
D-1266 ELECTRIC S5TOFP AND THROTTLE CONNECTION KIT

Alquessy siedwen - | o ATY

26-01# "InN

OT¢ HEHEVMEDOT

w2/ X 2E-0IF MITHOS ANTHOWH
02-%/T "I0N

w1 "HEHSYMMOOT

uwg/s X 02=4/T "IF10€

WOT/C ‘HIHSYA IVId

WIT/S MEHSYMNOOT

ol X gT-97/5 ‘IT0H

{ STOHINOD TN HOd) JWYID TTEWD
{ TOHINOD
TIDNIS ¥0d) dWVID TIEVD

y (STOMINGD Tvhd H04)
SHOTOENNDD TTEVD

m {"TOMINDD TIEMIS
MOZ) ZNTOP TIVE

HEROT IEROVHE TTONY

HEddN “JEROVHE TTONY
WIT/E "HMEESYM INTS

we/ T ® 9L/T "HELIOO

INIOr TIVE

z DNITOANNOD god

7415 M3IN "OI0NIT0S
QIONIT0%

HOTIVEIS TYOd H04-THYS
*LI¥ NOTIDEANNOD TILIOHHL
aNy TOMINCD JOIS SIMIOETH

ROLIJTHO5Ad

a0
c00
HYo
STED
1200
10130
0£00
T£00
20EE0
oT1E

20104

£9T0E

£0ToT
OnIt
il
120
ESENE
0103
57

L1232
D123z

¥-3921a
99210

*ON IdYd

T i
y o
1 h
T 1
1 1
7 T
T 9
i 2
' g
T 1
1 1
1 1
1 1
1 I
T T
y L
| 1
1 1
y I
7 L
7 L
T 1
| Lt

TIY

=g

TV

§ 3 38333¢

=
=

61
8T
41
a1
a1
T
&1

el
11
o1

o1

L R T N . A

=
L i ]

1

IO HYAL  INIDHE 19X



OPTIONAL EQUIPMENT
D-1130 EXHAUST RISER ASSEMBLY

h_n_Eu.-.Eu US| sUSxY
hu.n_..n._n.n.-u FEL ) n_nn.b_.__n_u_

* L oy A3y
= | ‘o Aay

/T T % g/% *TI08 O-20E30

uife 'ErTd THIE
w2/ T tElld L1
i/ T "B Te oTTe

o/T T X 3/ “IT0d D=€0ER0

wil/e " EEHSYMREOOT THoQ
IARSVE 9201

{699) TTOJINVH 'HOIIVOY BHEVT
HIEN T VIS i i

ITHsYe 4-hZad

(EONYT) OMIH O q-hoad

(TIVHS) DNIH © I=heHd

AT O hERE

MCHTH H=hedd

MOENT OO ¥=hedd

"¥L HDOOHHL Y& ONY
2 SHIFWON Ia¥ S0 SLETSNOD

"ITENISEY NOLSMELYE HAEIH e i
*LT HDNOMHL £ SUSHWAN 1M

A0 SISISHOD “LTEWESSY =321 e TTd

HOLIAIHOSED O EHYd

=
=T

1
L5V

L |
il

y! 1

TIv

33538344344

TV

2

g g

TV

TIV

LT
o

U
el
g1
11

01

LI

303 MNYAD  ENIDNE 0 ASM



OPTIONAL EQUIPMENT
EK31 ond EK3IF ALARM SYSTEMS

CODE  PART DESCRIPTION

L EG3302 OIL ALARM SENDING UNIT, 1/8" NPT

s L 3G9 BUSHING, 1/8 x 3/8 NPT
s
= %g L  BGLO3  ALARM TEMPERATURE SENDER, 3/8" NPT
' L EI6C0  RELAY

FLur ST WOpH

L EI&01 BUZZER

s 43

1 L.
BTN
OPTIOMAL EQUIPMENT
D1495.4 WATER HEATER CONMNECTION KIT

EEY {}0DE PART Ho. DESCRIPTION 2

1 L D15695=4 WATER HEATER

CONNECTION KIT

2 L 20303 HOSE SLEEVE

3 L 3KY CLAMP, HOSE

L L 3ELGG-4 ADAPTOR

5 L 3F12 TEE

. L LCER INSTRUCTIONS

KEEY Ho. 1 - Complete kit



“ON BOARD"™ SPARE PARTS KITS

The prudent boatman will stew spare engine parts oboard his vessel o be used in the event of emergency,

Ordinarily it is not practical to parform major engine repoirs on o small vessel ot sea, but such parts os
hages, vee h'li, filtes lhn\-nll, et which may be serviced and 'nll"litl'l, U Fni||.rrI, could couss l:mgiqu
lv:{';:.u':; should cerfainly be carvied aboard, Fer this purpose the following * Limited Cruising Kits ™ are
<] red,

For the wessal that may range to distant or fl:rr:ilin ports away from lines of communication ef fransporto-
tion, consideration should ke given te stewage of additional parts. For such use the * Extended Cruising
Range Kits ™ are ovoilable,

LIMITED CRUISING RAMGE KITS include: complete set of fuel injection pipes; thermostat; end goskets
for manifold and sxchanger; zinc pencil slement; mw water pump impeller: lube oil filter element: fual
filter element; wvee bels; complete set of hoses,

EIT Na. 105 for 80363 & cylinder engines equipped with CA Y injection pump
EIT Mo. 109 for 8D343 and AD3E0 engines squipped with Simms injection pump
KIT Ma. 107 for AD242 and 40254 4 -t].r“mllr engines.

EXTENDED CRUISING RANGE KITS include: All paris as listed above for limiled cruising mlI-F-E
kits except for raw water pump impaller and fual lift pump rebuild kit. Additional items in-
clude: complete gaskel (overhaul) set {a:ceptl:? transmission); complete injector; injector
rﬂmlilvalltﬁ_c:i; complete fresh water pump; complete fuel supply (IIft) pump; raw water pump
owarhaul kit

Kit No. 106 fer 8D36 & cylinder angine squipped with CAY injectica pump.
Kit Me. 108 for 40242 or 4D254 4 cylinder engines.

Kit Mo 110 for 80353 6 eylinder angines squipped with Simms Injection pump.
Kit No. 110-A for all 60380 & cylinder engines.



B2%
MAMUALS, PARTS LISTS, Ete.

ENGINE COLE PART NO. DESCRIPTION
ALL F b6 FORD ENGIME REBUILDING (SHOP)} MANUAL
TRANSMISSION P ho6o PARAGON G31 & G33 (LEHMAN 144)
TRANSMISSION P horo PARAGON P30 & F4O SERIES (LEHMAN

155 & 156
TRANSMISSION W ho7L WARNER 71 (LEHMAN 71) TRANSMISSION ONLY
TRANSMISSION W LC72 WARNER 72 (LEHMAN 72) TRAMSMISSION ONLY
TRANSMISSION W LTS WARNER 73 (LERMAN 73) THANSMISSION

(DIRECT DRIVE & REDUCTION)
TRANSMISSION W el WARNER 1.5 REDUCTIONS CNLY
TRANSMISSION W hC75 WARNER 1.9 REDUCTIONS ONLY
TRANSMISSION W hCPE WARNER 2.1 REDUCTIONS ONLY
TRANSMISSION W hCP7 WARNER 2.5 & 2.9 REDUCTICNS ONLY
TRANSMISSION W NGB WARNER VEE DRIVE (ALL RATIOS)
TRANSMISSION W WG9 WARNER DROP CENTER (LEHMAN 161 & 162)

TRANSMISEION & REDUCTTIONS
TRANSMISSION W hcBo WARNER GENERAL IN3TALLATION MANUAL



